
Co-published by

Fate of Estrogenic Compounds
During Municipal Sludge

Stabilization and Dewatering

B i o s o l i d s

04-HHE-6.qxd  3/24/10  1:24 PM  Page 1 (2,1)



  

 
 

 
FATE OF ESTROGENIC COMPOUNDS 

DURING MUNICIPAL SLUDGE 
STABILIZATION AND DEWATERING 

 
by: 

Edward T. Furlong 
U.S. Geological Survey 

James L. Gray 
U.S. Geological Survey 

David M. Quanrud 
University of Arizona  

Sondra S. Teske 
University of Arizona  
Kathleen Esposito 

AECOM 
Jeremy Marine 

AECOM 
Wendell P. Ela 

University of Arizona  
Beverley Stinson 

AECOM 
Dana W. Kolpin 

U.S. Geological Survey  
Patrick J. Phillips 

U.S. Geological Survey 
 
 

2010 
 

04-HHE-6 



ii 

The Water Environment Research Foundation, a not-for-profit organization, funds and manages water quality 
[...]
3-11 Average Daily Mass Fluxes (mol EE2-equivalents/day) of Estrogenicity at Plant B 

(Based on the Model of Concentration Addition) .......................................................... 3-33 
3-12 Average Daily Mass Fluxes (mol EE2-equivalents/day) of Estrogenic Activity at Plant B 

(Based on YES Bioassay Measurements) ...................................................................... 3-34 
3-13 YES Bioassay Estrogenic Response as a % of Response Calculated Using the Model of 

Concentration Addition. (Calculated from Data shown in Figures 3-11 and 3-12)....... 3-35 
3-14 Average Daily Mass Fluxes (mol EE2-equivalents/day) of Estrogenicity Before and After 

Lime Stabilization at Plant C. (Based on the Model of Concentration Addition) ......... 3-43 

LIST OF FIGURES 



xii 

3-15 Daily Estrogenicity Mass Flux (mmol EE2-equivalents/day) Due to Estrogenic Hormones 
(E2-α, E2-β, E1, EE2 and E3) Before and After Lime Stabilization at Plant C (Based on 
the Model of Concentration Addition) ........................................................................... 3-44 

3-16 Daily Average Mass Fluxes of Estrogenic Activity Before and After Lime Stabilization at 
Plant C (Based on YES Bioassay Measurements) ......................................................... 3-45 

3-17 Plant D: Hormone Removal (December 2006) .............................................................. 3-57 
3-18 Plant D: Hormone Removal (June 2006) ....................................................................... 3-57 
3-19 Estrone Flux (g/day) Through Plant D (June 2006) ....................................................... 3-58 
3-20 Average Daily Estrogenicity Mass Fluxes (mol EE2-equivalents/day) at Plant D 

(Based on the Model of Concentration Addition) .......................................................... 3-59 
3-21 Average Daily Mass Fluxes (mol EE2-equivalents/day) of Estrogenic Activity at Plant D 

(Based on the YES Bioassay Measurements) ................................................................ 3-60 
3-22 YES Bioassay Estrogenic Response as a% of Response Calculated Using the Model of 

Concentration Addition (Calculated Using Data Shown in Figures 3-20 and 3-21) ..... 3-61 
3-23 Daily Estrogenicity Mass Fluxes (mol EE2 equivalents/day) Due to Estrogenic Hormones 

(E2-α,E2-β,E1,E3, EE2) Through Unit Treatment Processes at Plant D (Based on the 
Model of Concentration Addition)................................................................................. 3-63 

3-24 Daily Estrogenicity Mass Fluxes (mol EE2 equivalents/day) by Steroidal Hormones 
(E2-α,E2-β,E1,E3, and EE2) During Activated Sludge Treatment and Thermophilic 
Anaerobic Digestion at Plant D. (Based on the Model of Concentration Addition) ..... 3-64 

3-25 Daily Estrogenicity Mass Fluxes (mol EE2 equivalents/day) by Total APEOs and 
DES/BPA/DEHP (parentheses) Through Unit Treatment Processes at Plant D (Based on 
the Model of Concentration Addition) ........................................................................... 3-65 

3-26 Daily Estrogenicity Mass Fluxes (mol EE2 equivalents/day) by Total APEOs during  
Activated Sludge Treatment and Thermophilic Anaerobic Digestion at Plant D 
(Based on the Model of Concentration Addition) .......................................................... 3-65 

3-27 Daily Estrogenicity Mass Flux (mol EE2 equivalents/day) by DES/BPA/DEHP during 
Activated Sludge Treatment and Thermophilic Anaerobic Digestion at Plant D 
(Based on the Model of Concentration Addition) .......................................................... 3-66 

3-28 Daily Estrogenic Activity Mass Flux (mol EE2 equivalents/day) through Unit Treatment 
Processes at Plant D (Based YES Bioassay Measurements) ......................................... 3-67 

3-29 Daily Estrogenic Activity Mass Flux (mol EE2 equivalents/day) during Activated Sludge 
Treatment and Thermophilic Anaerobic Digestion at Plant D (Based on the YES 
Bioassay Measurements) ............................................................................................... 3-67 

3-30 Daily Mass Flux of Estrogenic Activity at Plant D 
(Based on YES Bioassay Measurements - June 2006 Data Only)................................. 3-68 

3-31 Daily Mass Flux of Estrogenic Activity at Plant D 
(Based on the T47D-KBluc Bioassay Measurements - June 2006 Data Only) ............. 3-68 

3-32 Average Daily Estrogenicity Mass Fluxes (mol EE2-equivalents/day) at Plant D (Based on 
the Model of Concentration Addition – Calculated Using YES Bioassay-Based EE2 
Potency Factors (Table 3-1) - June 2006 Data Only) ...................................................... 3-69 

3-33 Average Daily Estrogenicity Mass Fluxes (mol EE2-equivalents/day) at Plant D (Based on 
the Model of Concentration Addition – Calculated Using KBluc Bioassay-Based EE2 
Potency Factors (Table 3-1) - June 2006 Data Only) ...................................................... 3-69 

3-34 Daily Estrogenic Activity Mass Fluxes (mol EE2 equivalents/day) through Unit 
Treatment Processes at Plant D (Based on KBluc and YES Bioassay Measurements - 
June 2006 Sample Set Only) .......................................................................................... 3-70 



Fate of Estrogenic Compounds During Municipal Sludge Stabilization and Dewatering  xiii 

3-35 Median Concentrations of Select Pharmaceuticals from Unit Process Samples Common 
to Plants A-D.................................................................................................................. 3-76 

3-36 Median Concentrations of Pharmaceuticals in Solids from Plants A-D ........................ 3-79 



xiv 

 
List of Acronyms 
APEO   Alkylphenol ethoxylates 
ASE   Accelerated solvent extraction  
AWI   Anthropogenic Wastewater Indicator 
BOD   Biochemical Oxygen Demand  
BPA   Bisphenol A 
CASRN  Chemical Abstracts Service Registration Number  
CCV   Continuing calibration verification  
CF   Concentration factor 
CO2    Carbon dioxide 
CPRG    Chlorophenol red β-D-galactopyranoside 
DEHP   Diethylhexyl phthalate 
DES   Diethylstilbestrol 
E1   Estrone  
E2   17-beta-estradiol  
E2   Estradiol  
E3   Estriol  
EC   Emerging contaminants 
EDCs   Endocrine disrupting compounds  
EE2   17α-ethinyl estradiol  
EE2-Eqs  EE2-equivalents  
ESI   Electrospray ionization 
FBS   Fetal bovine serum  
FR   First response  
g   Gram   
GC/MS  Gas chromatography with mass spectrometry  
GC/MS/MS  Gas chromatography with tandem mass spectrometry  
GPM   Gallons per minute  
HPLC   High-performance liquid chromatography  
IC   Ion chromatography 
IPA   Isopropyl alcohol 
KOW   Octanol-water partitioning coefficients 
L   Liter 
LC/MS  Liquid chromatography with mass spectrometry 
LS/MS/MS   Liquid chromatography with tandem mass spectrometry 
MAE   Microwave assisted extraction  
MDS   Microwave digestion system 
MeOH   Methanol 
µg   Microgram 
µL   Microliter 
MGD   Million gallons per day 
mL   milliliter  
MS   Mass spectrometer  
ng   Nanogram 
NP    Nonylphenol  

LIST OF ACRONYMS 



Fate of Estrogenic Compounds During Municipal Sludge Stabilization and Dewatering  xv 

NP1EO   Nonylphenol Monoethoxylate 
NP2EO  Nonylphenol diethoxylate  
NWIS   National Water Information System  
NWQL  National Water Quality Laboratory  
OP    Octylphenol  
OP1EO  Octylphenol monoethoxylate  
OP2EO  Octylphenol diethoxylate 
PEF   Process Evaluation Facility  
ppb   Parts per billion (= micrograms per liter) 
ppt   Parts per trillion (= nanograms per liter) 
psig   Pounds per square inch gauge 
QA   Quality Assurance 
QC   Quality Control 
RCF   Relative centrifugal force 
RLU   Relative light units  
SIM   Selected-ion monitoring  
SLD   Significance level determination 
SPE   Solid-phase extraction  
SRT   Solids retention time 
TOrC   Trace Organic Compound 
TSS   Total Suspended Solids  
TWAS   Thickened waste activated sludge  
UA   University of Arizona  
U.S. EPA  United States Environmental Protection Agency 
USGS    United States Geological Survey  
VSS   Volatile Suspended Solids  
WAS   Waste Activated Sludge 
WWTP  Wastewater treatment plant  
YES   Yeast estrogen screen  



xvi 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Fate of Estrogenic Compounds During Municipal Sludge Stabilization and Dewatering  ES-1 

EXECUTIVE SUMMARY 
EXECUTIVE SUMMARY 
 To date, most research on the occurrence, fate, and transport of trace organic compounds 
(TOrCs) in wastewater treatment plants (WWTPs) has focused on the liquid phase of the 
treatment train. This is in part due to connections being established between effluent discharges 
from WWTPs and endocrine disruption in aquatic organisms. Similar to WWTP effluents, 
biosolids are a potential source of TOrCs to the environment in their frequent and growing use in 
landscaping, land reclamation and agriculture and additionally to surface water via runoff and 
groundwater via infiltration.  

Biosolids are the largest by-product resulting from wastewater treatment processes. 
Federal and state regulatory agencies generally encourage the practice of biosolids disposal via 
addition to soil, and the end use of biosolids is stringently regulated in the United States. 
However, as more TOrCs are identified and public interest increases, research is necessary to 
better understand and communicate the implications of the occurrence of TOrCs in biosolids. To 
conduct this research, it is also necessary to develop analytical techniques capable of measuring 
trace levels of these compounds in complex matrices such as biosolids. This project convened a 
team of experts in the fields of environmental engineering (AECOM), analytical chemistry and 
hydrogeology (U.S. Geological Survey), and biological assay analysis (University of Arizona) to 
evaluate the occurrence and fate of estrogenic TOrCs, and the total estrogenicity of biosolids 
derived from wastewater treatment.  

This was the first research on TOrCs in sludge and biosolids supported by WERF. The 
primary objective of this study was to provide key baseline information concerning the 
estrogenicity (measured with in vitro bioassays) and concentrations of individual estrogenic 
TOrCs (measured using gas chromatography with mass spectrometry (GC/MS/MS) and 
liquid chromatography with mass spectrometry (LC/MS) methods) through common wastewater 
treatment processes. These include secondary treatment with activated sludge and processes 
meant to condition, thicken, stabilize, and dewater sludge. Secondary objectives of this study 
included: calculation of a mass balance of known endocrine disrupting compounds (EDCs); 
analysis for other non-estrogenic TOrCs of interest (e.g. carbamazepine, a pharmaceutical, and 
the insect repellent DEET); assessment of seasonal and annual variation in loads and removal of 
TOrCs; evaluation of bioassays to analyze complex solids samples; and analysis of the 
correlation between bio- and chemical assays for both liquids and solids samples. 

Four WWTPs across the United States participated in this study. These plants operate a 
range of sludge and biosolids treatment processes, including: thickening via gravity, gravity belt, 
and dissolved air flotation; stabilization via lime addition, aerobic digestion and anaerobic 
digestion (thermophilic and mesophilic); chemical conditioning; and dewatering via centrifuge; 
and other processes including composting and pelletization. Sample locations were established 
through the solids, and in some cases liquid, treatment train of each of the study plants and 
collection, in accordance with USGS (United States Geological Survey) protocols, occurred two 
to four times over one year resulting in 15 samples trips and a total of 90 samples collected for 
analysis. Although one sample per plant per season did not prove sufficient to conduct a full 
analysis of seasonal variability, certain seasonal trends were apparent in plant performance. 



ES-2 

For each sample collected, chemical analysis for 19 steroid hormones and in vitro 
bioassay measurements were conducted. The USGS National Water Quality Laboratory 
(NWQL) provided chemical analysis of samples. In additional to the method to detect 19 natural 
and synthetic hormones in both liquid and solids samples, methods to identify a wide range of 
other TOrCs including pharmaceuticals and synthetic organic EDCs also were used, resulting in 
100 analytes assayed in solid and liquid media.  

The University of Arizona (UA) used the yeast estrogen screen (YES) bioassay to 
evaluate estrogen agonist/antagonist activity in samples. For a select subset of samples, the 
relatively newer T47D-KBluc (KBluc) bioassay complimented YES analysis. It is known that 
different bioassays respond differently to particular estrogenic compounds and in different water 
matrices. Consequently the utilization of a second bioassay broadened the information gleaned 
from the sampling effort and provided further cross-comparison between bioassay and single 
compound methods of quantifying a sample’s estrogenic signal. The traditional technique to 
quantify estrogenic activity in environmental samples relies upon identifying the midpoint 
(50%, EC50) level of response in both the environmental sample and positive control (either 17-
beta-estradiol (E2) or 17α-ethinyl estradiol (EE2)) dose response curves. In this project, 
estrogenic activity in several samples could not be determined using the traditional EC50 method 
due to sample toxicity inhibiting the estrogenic response and a new data reduction method, the 
“First Response” method was devised.  

To supplement results, the mass fluxes at each sampling point were predicted using the 
Model of Concentration Addition, which simply assumes that the estrogenic contribution of each 
individual compound is linearly additive, so that a summation of all compound’s concentration 
multiplied by their respective EE2-equivalent potency factors is the expected total estrogenicity 
of the sample (in EE2 equivalents). The results calculated using the Model of Concentration 
Addition were compared with bioassay results.  

Due to the extensive amount of data generated in this study, analytical results for both 
chemical and bioassay analysis were compiled and published as a separate USGS Data Report 
(Furlong et al., 2010) that is available on the USGS website (http://pubs.er.usgs.gov/).  

To calculate the instantaneous load of TOrCs and estrogenic activity, analytical results 
were multiplied by the solid loading for each sample point (e.g. tons per day) to obtain the daily 
load of each compound, presented in grams per day (g/day). In cases where removal or 
production of a component was significant, conclusions were drawn regarding removal. 
However, due to the uncertainties described above, the precision of these estimates is somewhat 
compromised. 

 The 90 samples, many of which were separated for analysis of both liquid and solid phases 
due to the high liquid fraction of many sludge streams (e.g. unthickened sludge), were analyzed 
using both chemical and biological assays for this project. These data were integrated with flow 
and solids data from four large WWTPs to calculate instantaneous loads of both individual 
TOrCs and estrogenicity through the treatment trains. The resulting data set was large and 
complex. There was a high degree of variability in both plant data and analytical results between 
sampling dates and within and among the plants, complicating the ability to make conclusive 
interpretations. Furthermore, concentrations of TOrCs were often at or near analytical limits of 
detection. Lastly, the complexity of solids matrices also must be considered. When interpreting 
these results, it is important to note that failure to detect a compound in a particular sample does 
not necessarily imply its absence, simply that its concentration was below the detection limit. 



Fate of Estrogenic Compounds During Municipal Sludge Stabilization and Dewatering  ES-3 